For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 34

Z-Force 48 B&S Intek

Briggs Engine Assembly 22HP

\ e
// s,
5} Fu\v
“ /\ éﬁ 4@: L_uuw.,/f . . I
e /f/m < v @W
/./ S - N '

e

(&) \
Tt L R S+ Az
r*} J ‘\* 1 [s2]
/ \\f;@w ﬁ; B,

' \\ NN /«\f/v ~

N ‘
/Uﬂ - N\ o w\\ \ // T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek
Briggs Engine Assembly 22HP

Page 2 of 34

Ref#  Part Number Qty S/P/F  Description
1 00006129 4 Hex Head Cap Screw, 5/16-18 x 1-3/4
2 00012157 8 S  Lock Washer, 3/8 Zinc
3 1 Hose, 1/4" Fuel Line purchase locally
4 00012235 2 Clamp, Union
5 01008531 2 S  Self Tapping Screw, 10-32 x 1/2
6 00014608 2 /P Lock Nut, Nylon Insert, 10-32
7 00060056 1 Nut, w/ Star Washer
8 01000069 1 S  Fuel Cap
9 01000281 1 S  Fuel Tank Groment
10 01000368 8 S Hex Cap Screw, 3/8-16 x .88
11 01000389 1 S  Lock Washer, 7/16
12 01000635 4 S  Lock Nut, Hex Flange, 5/16-18
13 01000813 1 S Hex Cap Screw, 7/16-20 x 3.0
14 01000721 1 S  Machine Screw, 8-32 x .375
15 01000723 8 S  Flat Washer, .406 ID x 1.0 OD x .105
16 01003116 1 Fuel Pickup Fitting
17 01004004 1 S  Throttle Control Knob
18 01004350 1 Fuel Tank
19 01005314 1 S  Flat Washer, 7/16 ID x 1.75 OD x .250
20 01003283 1 Oil Drain Extension Hose
20  737-0103 1 S  Oil Drain Plug not shown
21 01008138 1 S  Utility Bin
22 01008808 1 S  Electric PTO Engine Pulley
23 01009769 1 S  22HP Briggs Engine
24 01008902 1 Briggs Muffler
25 01008434 1 S  Ogura DX11 Electric Clutch
26 01003272 1 S  Throttle Control Cable
27 01008640 1 Clutch Retainer Assembly
28 01000811 2 S  Screw, 8-32 x .375, Hex Washer
29 01007533 1 Key, 1/4 x 1/4 x 2.75
30 01008623 1 Exhaust Pipe
31 00012168 4 Lock Washer, 5/16
32 01009142 4 /P Socket Head Cap Screw, 5/16-18 x 1.00
33 01004020 1 S  Choke Cable
34 01009826 1 S Harness Adaptor
35 00023041 1 Starter Side Lock Nut 1/4-20
36 01008531 2 S  Screw, #10-32 x 0.500
37 01002070 2 S  Throttle Cable Clamp
38 01001811 1 Hour Meter Harness
39 00012470 1 S Cable Tie, 3/16 x .05x 7.4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N
=)
—

Page 3 of 34

TN
(=
- /ﬁumf
A\xmﬁ”/ //ﬁ/
AN AN . N
/, A /// / /JM
) /Vnﬂhﬂ ; R ¥
\.\// /V\Mw B / — \%
VAN Aw MW A% ,,__,ﬂn./ g
/ NIESSY mw_w v
\\ n,wu ' /\w
P / e
()
N o~ N
AA.J/, L
= //.\A,
T // / /. //‘/
L A Y - - \\mwmwa&
N,
// . A e \v/
\ \, : AN e
| / // //V n ./%./ /.M ” B -
e e T U e N
\ m N TN o) (e ()
R N RN L e ST
// N / ﬂﬂ //A,\ . A\ —
E [ e v ]
i &
A
/ S \\.
F AN
Foa s N
\m\ /' \
Pl i\J
LT \ww
hmmmu.//\\]/
Ve
- =
a [
| —
z AN ]
Pk R
< \ J/ \ &
"B S\
LY
o3 £ 9 |...,|,f/
S g
% 2 % \\\\\\\ \\ /
(D) m s \
e 2 / Cee)
_ /« W \
S 2 y
L o
N O

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek
Control Assembly 48"

Page 4 of 34

Ref#  Part Number Qty S/P/F  Description
1 00012382 2 Hex Cap Screw, 5/16-18 x 1-1/2
2 00083192 1 Idler Washer
3 00008495 1 Capscrew, 3/8-16 x 1-3/4
4 01000372 2 S  Carriage Bolt, 3/8-16
5 00012165 3 Nylock Nut, 5/16-18
6 01008620 5 Self Tapping Screw, 5/16-18 x 3/4
7 01000629 9 S  Self Tapping Screw, 1/4-20 x 1/2
8 00013595 1 Parking Brake Grip
9 00021797 1 Spring, .80 OD x 1 Lg
10 00022560 5 Hex Nut, 3/8-16 Flange Lock
11 01000872 1 S  Flat Washer, 1.25 x .411 x .100
12 01000628 8 S  Screw, 1/4-20 x 1/2
13 01000635 4 S  Hex Nut, 5/16-18 Flange Lock
14 1 Kit, Armrest (Available through Whole goods)
15 01002634 2 Shoulder Screw, 3/8-16, .5 x 2.345
16 01002753 2 Groment, 2.5 0D x 1.0 Lg
17 01002766 3 S  Hex Nut, 1/4-20 Flange Lock
18 01002772 1 S  Spacer, .375x.50 x 1.02
19 01003563 2 U-Nut, 5/16-18
20 01008464 1 Foot Rest Bracket
21 01008198 1 S Left Hand Brake Cable (not shown)
22 01008199 1 S Right Hand Brake Cable (not shown)
23 01008482 1 Control Housing Weldment
24 01008413 1 S  Seat Adjust
25 01008472 1 S Left Hand Control Console (MFG Date
052904 & before)
01010006 1 S Left Hand Control Console (MFG Date
053004 & after)
26 01008473 1 S Right Hand Control Console (MFG Date
052904 & before)
01010007 1 S Right Hand Control Console (MFG Date
053004 & after)
27 01008487 1 S  Parking Brake Lever
28 01008489 1 Brake Cable Bracket
29 01008491 1 Front Tank Mounting Bracket
30 01008533 2 Lapbar Stop Bracket
31 01008539 4 S U-Nut, 1/4-20
32 01008572 4 S  Battery Edge Trim
33 01008583 2 Seat Mounting Bracket
34 00012166 2 Hex Nut, 5/16-18
35 01000960 2 S  Washer, .325 x .930 x .045
36 01006528 1 Abrasive Foot Pad

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 34

Z-Force 48 B&S Intek
Decal Map (Part 1)

,f

s

=4

...ﬂl

)
.nm rknm

\
N

S

.
..._

I.-..i..lljm ﬂ

¢

-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek
Decal Map (Part 1)

Page 6 of 34

Ref#  Part Number Qty S/P/F  Description
777D03479  777D03479 1 /P LABEL-CUB CADET LOGO
777D07762  777D07762 1 LABEL-Z FORCE
777D07761  777D07761 1 LABEL-CUB CADET LOGO
777122093 777122093 1 LABEL-LIFT HANDLE
777122212 777122212 1 LABEL-LH CONSOLE
777122094 777122094 1 LABEL-DECK HEIGHT
777122197 777122197 1 LABEL-RH CONSOLE
777D07760  777D07760 1 LABEL-Z FORCE
777532161  777S32161 1 LABEL-WARNING OPER

WWW.mymowerparts.com



Page 7 of 34

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek
Decal Map (Part 2)

A\

", e
i

[
e

[
[

ik,

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek
Decal Map (Part 2)

Page 8 of 34

Ref#  Part Number Qty S/P/F  Description
777530018  777S30018 1 /P LABEL-DECK SAFETY
777D07755  777D07755 1 LABEL-42" CUT
777122250 777122250 1 LABEL
777S30503  777S30503 1 /P LABEL-DANGER CHUTE
777120847 777120847 1 LABEL-BELT ROUTING
777D07756  777D07756 1 LABEL
777530018  777S30018 1 /P LABEL-DECK SAFETY
777S30503  777S30503 1 /P LABEL-DANGER CHUTE
777530145  777S30145 1 S USE 977S30145
777D07757  777D0O7757 1 LABEL-48" CUT
777532328  777S32328 1 /P LABEL
777S30503  777S30503 1 /P LABEL-DANGER CHUTE
777530145  777S30145 1 S USE 977S30145
777122215 777122215 1 LABEL
777S30015  777S30015 1 LABEL

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 9 of 34

Z-Force 48 B&S Intek
Deck Assembly

=
= N\
/\ N,
— B .
(= /%v / IS /V
— = xmmw VA..A 4
= /4 e
ST | \m\ 7 - P
S [
e Vel =
mﬁ /
)
&7
P\M,H\/
- N
R
\\ WHH . B
N A Y / lea)

N / e
W o
) — m%/ \w/mw\
’ ) , i vw»rAy / 11&19 yri % o -
w/ | ; < n“ MW//\\\ - w\JP\T

N I ,ﬂwmw/mhvu I
N 8o} w o ()
e
bW \ ] \\ /
v/ \
/&/WW Lo \\“\\ o \HMV \WWWWW\ !
Wy @ — | \
5 s f = —
% AL \ \ A y
A\ & (/e m\ / B \ i) ,
( SN ,mwfv - ‘\ \Wx\ - \\Xe Jo=
Seet) S
Y m@ m& w% e =
S T
\\\\\ Y \ A i
/W QW \NTJP/J/ J. D 1
WM g { -— v
= R O |
7o = @R
QAR I YRRN -
4 TN
\}/ A/mmw\\v
N |
LN e
(&) ()
\V\/
=)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek

Page 10 of 34

Deck Assembly
Ref#  Part Number Qty S/P/F  Description
1 00003107 2 Cotter Pin .125 Dia x 1.0
2 00008495 2 Capscrew, 3/8-16 x 1-3/4
3 00011925 2 Capscrew, 3/8-16 x 4.00
4 00012470 1 S CableTie, 3/16 x .05x 7.4
5 00013406 1 Hex Cap Screw 5/16-18 x .75
6 00022560 4 Hex Nut, 3/8-16, Flange Lock
7 00030633 1 Decal, Rotating Blade
8 00030635 2 /P Decal, Warning Shield Missing
9 01000343 2 S  Complete Wheel, 5.00 Dia.
10 01000368 4 S  Hex Cap Screw, 3/8-16 x .88
11 01000372 0 S Carriage Bolt 3/8-16 x .75
12 01000375 1 S RollerPin1/2x7.31
13 01009102 1 Hinge Pin, .375 x 14.06
14 01000385 3 S  Front Roller
15 01009705 1 S  Chute Deflector
16 01003253 1 S  Torsion Spring
17 01000398 2 S  Wheel Spacer
18 01000635 1 S  Lock Nut 5/16-18 Hex Flange
19 01000643 2 Carriage Bolt, 3/8-16 x 1
20 01000960 2 S  Washer, .325 x .930 x .045
21 01001169 2 Grass Catcher Roller
22 01006574 1 S  Front Roller Bracket
23 01006575 1 S  Chute Mounting Bracket
24 01006576 2 Castor Bracket
25 01006577 1 Left Hand Belt Cover
26 01006578 1 Right Hand Belt Cover
27 01002166 2 Decal, Danger Hands & Feet
28 01006581 1 Baffle
29 01003560 2 Thumb Screw, 5/16-18 x 1.0
30 01003563 2 U-Nut, 5/16-18
31 01004751 1 S Roller Rod
32 01006583 1 S  Finger Guard
33 01006490 1 Right Hand Belt Cover Support Bracket
34 01006492 1 Left Hand Belt Cover Support Bracket
35 01006530 1 Deck Baffle
36 01006573 2 S  Spacer, .385ID x .75 OD x .875
37 01009780 1 48" Deck Weldment
38 01004863 1 S  Tension Rod Stop Bracket
39 01000930 2 S  Washer, .508 ID x 1.00 OD x .020
40  715-3003 2 /P Heavy Duty Spring Pin
41  732-0802 2 Compression Spring, .63 OD x 6.3 Lg
42  747-3013 2 /P Support Pin

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 34

Z-Force 48 B&S Intek

\W/J/
\V/ﬂ/ \

AN TR g -

.\ \T\‘ -l "
= Hm% H,‘\ ‘,\\A@y }

N
e
AR
A o0 )
e /HUA\ \\\\\ p
-l / £
\A \\5 SV v {<
P \ Pk J
T A

%WMHHM s a | \ ‘\ . .Mwmmﬂ R
_U g oi UL LY gt oA e I@

84 ) Uid ‘ B P\ S— N o %

R

e

\\W, L& - T e -
ﬁ% v MHHS}\ A\ . /v
R /N o
A\oo V- m - iﬂ 4 \A, Lz u\v
2 ,H\/ & T L
A S
m /uwu_ﬂ,.iﬁH_HHU @@ %. |fVWu -- .AHHHHHHHAWP
£ AN \ pa \
/ } ¢/ (/4
< i
P v N\ / - \\\@J\@f\\ = e L-”\\\e
) I I Y /7 w M/ /
m S— / / \AUJ/ / ( / / /
= | e/ S , /
g , \ \
2 S @) (=
- ™) Cm@ \,_M ) Am_\v N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek

Page 12 of 34

Deck Spindle Assembly
Ref#  Part Number Qty S/P/F  Description
1 00008495 1 Capscrew, 3/8-16 x 1-3/4
2 00022560 25 Hex Nut, 3/8-16, Flange Lock
3 00034167 1 Capscrew, 3/8-16 x 5.00
4 00060078 1 /P Grease Fitting, 1/4-28 x 3/16
5 01000199 1 Extension Spring, 1.0 OD x 5.00
6 01000302 1 /P Shoulder Screw, 7/16-14
7 01000364 1 S  Hex Carriage Screw, 3/8-16 x 1.75
8 01000369 9 S  Capscrew, 3/8-16 x 1.25
9 01000372 9 S Carriage Bolt 3/8-16 x .75
10 01000379 1 S  HexNut, 7/16-14
11 01000380 3 S Nut, 3/4-16, Hex Flange
12 01000387 1 S Idler Spring
13 01000389 1 S  Lock Washer, 7/16
14 01000392 3 S  Flat Washer, .781 ID x 2.00 OD x .105
15 01000399 1 Belt, A Section x 107.3
16 01000643 4 Carriage Bolt, 3/8-16 x 1
17 01009906 1 Carriage Bolt, 3/8-16 x 5.0
18 01000723 14 S  Flat Washer, .406 ID x 1.0 OD x .105
19 01002564 4 Spacer, .76 ID x 2.00 OD x .477
20 01003245 1 Spacer, .39 ID x .625 OD x 2.75
21 01005692 1 Spring Tension Rod Assembly
22 01004065 1 Spacer, .405 x .75 x 3.875
23 01004081 1 S  Flat Pulley
24 01004101 1 S Idler Pulley, 4.06 OD
25 01004118 1 Shoulder Screw, .50 x .27 Lg., 3/8-16
26 01004129 2 Spacer, .385 1D x .75 OD x .875
27 01004185 1 Capscrew, 3/4-16 x 6.50
28 01004415 3 Spacer, .760 ID x 2.00 OD x 0.9
29 01004772 3 Hi-Lift Blade, 16.5, 0.756 ID
30 01005103 1 S Idler Arm Assembly, Flat Top Bearing
01000308 2 Bearing Sleeve
31 01005202 1 V-Pulley, 4.75 OD
32 01006469 1 Idler Arm Mounting Plate
33 01006440 2 Spindle Support Plate
34 01006442 1 RH Spindle Support PLate
35 01006468 1 Idler Arm Mounting Bracket
36 01006470 3 S  Housing Assembly
37 01006533 6 Spacer, .76 ID x 1.25 OD x .44
38 01006534 6 Spindle Spacer
39 01006535 3 S  V-Pulley, 4.9 OD
40 01006590 2 Capscrew, 3/4-16 x 5.50
41 01006760 1 Idler Arm Assembly, Deck Spindle
01000308 2 Bearing Sleeve
42 00050441 1 /P V-Belt, B-Section
43 01001539 1 Spacer, .39 ID x .63 OD x 1.442
44 01002750 1 S  Carriage Bolt, 3/8-16 x 3.5
45 01005314 1 S Washer, 7/16 ID x 1.75 OD x .25
46  756-0542 1 FLAT IDLER W/FLANGES 3.5 OD
47 00012226 1 S  Grease Fitting, 1/4-28, 90 degree

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 34

Z-Force 48 B&S Intek

y
CH\V W )
b / \,@ HWMV/ wmw%wi\mv T LA‘ “““ 3
Lo e \, 7R O \
b0 A AR AR \ \
ey i NN R , \
N W NN .
\ 4 DJ;AWN \y/ a / Vé \W/Amm\ A /
\\\\ — :_@U‘ 2 i %m\ \Nwmuuu (O ' - - i\\muuumﬂm
““““ _ Al N M N AR =D e r@ !
\S7 /% G SRNEE S
NS AN = N B
,#Wam““? GXU Ry N 7 /M\ ‘wﬁ\\\ Hllw - — - —
AN U g e
NN
AN /N,,m\%ﬂ e
) ' wa/h/ N J, — Y
““““““ L AN |
R Ty % /
== — // - N a T T = ‘/QHHHHH@
:\MUHJM\\RHHH.mw Aﬂ\ /ﬁ/ / / i
\\\\\\ Y / uf\\\lw\\\ R\ ",
\ \ AN e gm// N /
N N '
f— /\\,./ /
/ mi,u ) /
||||| N / N
W\ /
N / /
\
N
\ N\ /
\\\\\ N, \ \ y

Drive Train Assembly

A
{ Ny
// v

TN TN
{ Hv (o JU A v )
NNV L/

N N S N V\J/
\\\\H/, .v\f// .\M // 77N (N
(S () (Z){n) 2

R e e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek
Drive Train Assembly

Page 14 of 34

Ref#  Part Number Qty S/P/F  Description
1 00013198 2 Hex Cap Screw, 5/16-18 x 2.0
2 00012169 2 Flat Washer, .320 ID x .591 OD
3 01002771 4 S  Cotter Pin, .072x 1.12 Lg
4 01003563 12 U-Nut, 5/16-18
5 01007122 14 S  Hex Cap Screw, 5/16-18 x 2.5
6 01008192 1 S  IZT Transmission, Left Hand
7 01008193 1 S IZT Transmission, Right Hand
8 01008349 1 V-Belt, 56.00
9 02000617 1 Transmission Mounting Bracket
10 02001332 2 Pump Rod
11 01008414 1 S  Transmission Brace Tube
12 00012166 4 Nut, 5/16-18
13 01000628 2 S  Screw, 1/4-20 x 1/2
14 01008758 2 /P Extension Spring, .438 OD x 2.50
15 01008611 2 Brake Cable Mounting Bracket
16 HG-51401 1 /P Hose, 1/2 Dia. x 4" Long
HG-70110 1 /P O-Ring Fitting Assembly not shown
HG-70109 1 /P Cap Vent Assembly not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 34

WWW.mymowerparts.com

Z-Force 48 B&S Intek
Electrical Assembly




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek
Electrical Assembly

Page 16 of 34

Ref#  Part Number Qty S/P/F  Description
1 00012032 1 S  Battery, 12V 260CCA 30Min
2 00012152 2 Lock Nut, Nylon Insert, 1/4-20
3 00012165 2 Nut, 5/16-18, Nylock
4 00013131 2 Hex Cap Screw, 1/4-20 x .75
5 00013258 2 Boot, 1" OD Rubber Battery-PST Red
6 00014608 1 /P Lock Nut, Nylon Insert, 10-32
7 00024233 1 Cable, Battery, Black, 17"
8 00032097 1 Nut, 5/8-32, w/Cap
9 00095773 1 Cable, Battery, Red, 15"
10 01000628 7 S  Self Tapping Screw, 1/4-20 x 1/2
11 01001717 2 Normally Closed Safety Switch
12 01002111 1 Electric PTO Switch
12 01009905 1 PTO Switch Bracket Not Shown
13 01002228 1 Solenoid
14 01002251 3 Relay, 12V 40A
15 01003277 1 Normally Closed Seat Switch
16 01003581 1 S  Switch, Ignition, 6 Pin
16 725-1341B 1 /P Key, Ignition Not Shown
17 01008042 2 S  Safety Switch Retainer Spring
19 01008386 2 S Neutral Switch
20 01008511 2 Neutral Switch Mounting Bracket (MFG Date
052904 & before)
21 01008531 11 S  Self Tapping Screw, 10-32 x 1/2
22 01008571 1 S  Switch, Plunger
23 01008614 1 Bracket, Safety Switch, Left Hand
24 01008615 1 Bracket, Safety Switch, Right Hand
25 01002252 1 Cable, Battery, Red, 24"
26 01009309 1 Brake Retainer Spring
27 01009768 1 S  Hour Meter
01008375 1 S  Harness Assembly Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 34

Z-Force 48 B&S Intek

Engine Blower Housing & Electrical

£

| y
i

b
mﬁ% Y

e

\ ?
MWV R
%,

1..;.51&&!}L ) W

IR
it IS
i

1]

¥

S
[ 1

FREERRER SRR TR R R R eI R

= Ji:
= Ay
= - A, B
mm ‘ ,”Wr .mwuu,(mw

L ad had
m g
I
M% o 7 umﬁmm
mw? «
g ¢
o &%
s
£
i

gt LSty

i Vg
oo
P\ &
.um f/ﬁ /
e xwmm /W )
A
A e ™
\ /f T
\ vf ||
| :
i £
m\ %\v f o ’ rm
m\ AM% V“FE. eadu R
fmwwm S WWL H
N T
,www \\.m )
%i wwm&iﬂmg
R %,,,,,,um,.ia-.im.
RN & Vasen

2

L

=2 e
M M !;,}f!\
& i
&

#l

&

! @
y. & \._ /

S T —— q
%

%m.]l.f,,
et

x-.M,

R

T
- .in..i};.:i ;ii!}f MM
\‘ .M J i ' M_..
T/ L N2 \F
) @Y e N TETD
\ \\ o - \\ & L W m
.... . mx am%,i \ @)
i I <
e A 0
& il
L~z Amww H
¥ %
S m@g ®)
R Y
N m
& g S
o P ,MT y
. m
i3
2 -
e Sy
it e
P O L
77 e
immm“!e \ ,_“\ ‘ i N / uwzz
xxummwﬁwwunw ‘\M \ mw \ / /av‘\
! e
| Mﬁ — mmw, o, f
2% © N
= o !
1A
mmw mRm V;lum - mew i
5 )7
b Ly
2 XY
W @m
"mw Lt
s &




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek
Engine Blower Housing & Electrical

Page 18 of 34

Ref#  Part Number Qty S/P/F  Description
304 BS-695277 1 S  Housing-Blower (Black)
305 BS-691005 1 Screw (Blower Housing)
333 BS-691060 1 /P Armature-Magneto
334 BS-691061 1 Screw (Magneto Armature)
405A BS-697820 1 Screw (Back Plate) (Mounting)
431 BS-699806 1 Elbow-Intake
445  BS-499486S 1 /P Filter-Air Cleaner Cartridge
447  BS-691003 1 /P Screw (Air Guide Cover)
447A  BS-691108 1 /P Screw (Air Guide Cover)
474D  BS-696458 1 /P Alternator
501 BS-691185 1 S  Regulator
526 BS-691108 1 /P Screw (Regulator)
579 BS-691029 1 Nut (Starter Cable)
635 BS-66538S 1 /P Boot-Spark Plug
703 BS-691010 1 Clip
729 BS-694123 1 Clip-Wire
789A  BS-698330 1 Harness-Wiring (6 Pin)
851 BS-493880S 1 /P Terminal-Spark Plug
865 BS-691012 1 Cover-Air Guide (Cylinder 1)
865A  BS-691014 1 Cover-Air Guide (Cylinder 2)
865B BS-691015 1 Cover-Air Guide (Valley)
877C  BS-399916 1 Wire/Connector-Alternator
878 BS-691237 1 S  Harness-Alternator
967 BS-273638S 1 /P Filter-Pre Cleaner
968 BS-790095 1 S  Cover-Air Cleaner
1036 BS-695704 1 Label-Emissions
1054  BS-280275 1 Tie-Cable
1119 BS-93621 1 /P Screw (Alternator)
N/S  01009769P 1 S  Complete Engine
N/S  BS-692714 1 S  Short Block

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 34

Z-Force 48 B&S Intek
Engine Carburetor

- b mmw L. “m.
u il ooy e P hlm
al| G 4l & B & &
5 | F
% [<]\C ® | G
) |m o i mmm
IRES ch 2 0 A‘
z Sl i |\
= Ll gz 2
d bl ® -
o3 &
2 @
) éﬂ f_ﬁs” .HV MMm
A., tilz.\ uﬂ..w mx,&ls.émzﬂ m
iy
& = < ﬁr,mﬁmaw
b © N )
- 5 %
i e e,
.mwum |/ “Mw N,
il
<IN W
T Dl R el
<] 12 r
r i =
B mim _mm_ e -
o
) <) )
LS
< i
i B 5
= MW o

R,

Ly

——
LTS

g
o]

w %W

etk

/ \mwnuuuuuu..www
\_‘““u m.}
p— - GE _;.V \Ax km_x
nnnmmuw.mwv W@w O o Mm ,“mw ffyiww W
. — © = oo o o3 0} e
Gl @ EEES E 8 3§ 8
. gt
mmm umwmﬂmmmmﬁnm@,f
16 i TS
..m, !J”.,nwﬂ
a4 K%
n W ,»,N/
¢ 6 9
< @\ | )/
2 —
o m w % 1] w
Lkmﬂmnumﬂmwd ‘mw ww N k}im
P P - g
it WW Mwwmx m%w_m m%, \w mW/ M%%Hz{\\ JMWJW
MNW 4 mmuwwmmm% o mwwm h N A =
ofF P R mwm mm
R
a%w%mm wam
B
M «J,f.,wx\
cH »
a0 xx;v T
ft 1;m P st
¢ & aa
ot Mml %W \&
& mw P A
4 ﬁ ) ) J— / m \x
SR e “ iwu . N
Awmmwr @ “mm d rnuww,. mmw,wnnuuuu,aux
G = L] 3 @
JWLQ‘W 4 4] MMm m@_ m w umw
™ i gy
i _— h,.?m
o . \xmw e
._iv L\uuM m“a v i
Pzl | A e wl WW
3 Al RN @il . A - ﬁmﬁ
/x.x " fm @ o @ wwmmmnﬁ xm mm?wnuw
= -
RN RV @
- S sl

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek
Engine Carburetor

Page 20 of 34

Ref#  Part Number Qty S/P/F  Description
3 BS-391086S 1 /P Seal-Oil (Magneto Side)
7 BS-690962 1 S  Gasket-Cylinder Head
9 BS-690937 1 Gasket-Breather
12 BS-697227 1 /P Gasket-Crankcase
20 BS-690947 1 S  Seal-Oil (PTO Side)
51 BS-690949 1 Gasket-Intake
98 BS-699721 1 Kit-Idle Speed
104 BS-694918 1 Pin-Float Hinge
105 BS-698537 1 Valve-Float Needle
108A  BS-699808 1 Valve-Choke
117A BS-698784 1 S  Jet-Main (Standard)
118 BS-699820 1 Jet-Main (High Altitude)
121A BS-699814 1 /P Kit-Carburetor Overhaul
125A  BS-699807 1 Carburetor
127  BS-699810 1 Plug-Welch
130 BS-699809 1 Valve-Throttle
131A BS-699812 1 Kit-Throttle Shaft
133 BS-694914 1 Float-Carburetor
137A BS-698781 1 /P Gasket-Float Bowl
141A BS-699811 1 Kit-Choke Shaft
187 BS-699799 1 S  Line-Fuel
187A  BS-691049 1 Line-Fuel (Molded)
231 BS-690718 1 Screw (Choke Valve)
240 BS-691035 1 /P Filter-Fuel
276  BS-695410 1 Washer-Sealing
358A  BS-699823 1 Gasket Set-Engine
385 BS-691108 1 /P Screw (Fuel Pump)
387 BS-808656 1 /P Pump-Fuel
524 BS-691032 1 Seal-Dipstick Tube
601 BS-691038 1 Clamp-Hose
628 BS-691108 1 /P Screw (Fuel Pump Bracket)
633 BS-695414 1 Seal-Choke/Throttle Shaft
691 BS-690657 1 Seal-Governor Shaft
788 BS-691039 1 Bracket-Fuel Pump
842 BS-691031 1 /P Seal-O Ring (Dipstick)
868 BS-690968 1 /P Seal-Valve
883 BS-690970 1 /P Gasket-Exhaust
918 BS-694000 1 /P Hose-Vacuum
943 BS-690589 1 /P Seal-O Ring (Oil Pump Cover)
947 BS-699728 1 Solenoid-Fuel
975A  BS-699502 1 Bowl-Float
977A  BS-699815 1 S  Gasket Set-Carburetor
987 BS-699813 1 Seal-Throttle Shaft
1022  BS-690971 1 /P Gasket-Rocker Cover
1095A  BS-699822 1 /P Gasket Set-Valve
1127  BS-695407 1 Screw (Float Bowl)
N/S  01009769P 1 S  Complete Engine
N/S  BS-692714 1 S  Short Block

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 21 of 34

Z-Force 48 B&S Intek
Engine Cylinder Assembly

]
e
3]

%J}_

Gy WM

P
I
Sl
3
]
4
-
"“"-m
.mur
5 1 Erenansnemiil LIS
TERELEEE B AP
R
148
£2
T4
Fe g |

& @ . Mhmw\ e & _ W /Hmmmu%mmw

P W LLetS
,.w
&=
&
g
B
ﬁ?:.
E’h
e

o
A
*
e
"
b

- .M W
) )
1

!
: \ | B )
- z!x I;/ﬂmm ”A RL S w._.g&ﬂ“m..ﬁ\

\ ©
/_,w.w ,M .

.
mw_a\ Y Wy
mm?.ﬂyv Ve 8l
J/ v 4 5 #
= S e N ;
o Frg
w hfxxmm.mmmmmmimw ] b

— )

gl

| /L _
, Jssrt.:!s.;.. o e, W
&

T

T R SRR B

m«p

e

,...n%. i " a
,&WM% e 3 ;

W " 2

I M e

&~ Foe, @O o 2
P, & ™ o wW e pa—
?ﬁaﬁnm,”ﬁ AR o | g, =
5 S i o|mr— gl Pl e o8
usiaw .w b mmmnm;r;fex AWWJ f.m%ii;; e il o ,a_.,
:xix,%mw gt A mmmm wwmuﬂmmmmmmmx_m 3 ] - ———" mmmx
Mmmw&iiii«}f \.\“W“WWFV%«MM M.mwn ilwmmmﬂwmﬂ Wmmwwﬁv “wwm R },&kﬁti& mww.?ﬁ?.!kmﬂ l‘.ﬁi.ijriiiame%!jm
i I e I et Mt L e
x«mw\m\ 7 H%wwm@wﬁ ) 4 g A ST D |
_mm;mwmﬁ " a\mmmm ay: ..sw JWW (e JMM m . M) v x% / \ ,,,f_ﬂruuw& o ©
I Y sy b = " P
8] % Am wmﬁm,@mm&“ wwmw (s rw - M P wwmﬂi,%f;mm%_ &ﬂ% A ,
A S N PR ——— S — ¥ Ry AT
,MWM WWM A.MM WMI&A ,m .wmﬁ Mw “w,. E H &ﬂ%umﬁﬂﬁw% mwuwim &u E«&i,u. M .‘WM »LM mmﬂ.ﬂlﬁ A m wp
L NN c— J TN S S 8 @
@4 TR mww;mwwwmax g :ﬁ%mmw;a o ﬁ wmm - ?umw w ..M,m & - ~
o 1N ,mmmm o) ) 2T ST AN =
R Www P /) L) (kunm«.m Zo T sfu,,.. — G M
= W MW%mmmmmaxxﬁqggf mm‘m { MWAwmwﬁWNWWHHWMH“ ;guxw " S | o ) :
mm?wm il w N o) 7 m,% )
] ( R = = {
memw An\\ | mﬁf&%\ﬁ% W\ b a ,,mmm g
o =g/ y ’ ) 2
» Rty =y [ g, me
] S =

= 3] 2

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek

Engine Cylinder Assembly

Page 22 of 34

Ref#  Part Number Qty S/P/F  Description
1 BS-699751 1 Cylinder Assembly
2 BS-499585 1 Kit-Bushing/Seal (Magneto Side)
3 BS-391086S 1 /P Seal-Oil (Magneto Side)
4  BS-699747 1 S  Sump-Engine
8 BS-499601 1 S  Breather Assembly
9 BS-690937 1 Gasket-Breather
10 BS-691108 1 /P Screw (Breather Assembly)
11  BS-690942 1 S  Tube-Breather
12 BS-697227 1 /P Gasket-Crankcase
15A BS-690946 1 /P Plug-Oil Drain (3/82 Standard)
16 BS-691046 1 S  Crankshaft
20 BS-690947 1 S  Seal-Oil (PTO Side)
22 BS-694966 1 /P Screw (Crankcase Cover/ Sump)
24  BS-222698S 1 /P Key-Flywheel
25 BS-499588 1 S  Piston Assembly (Standard)
BS-499590 1 S  Piston Assembly (.020?)
26 BS-499604 1 Ring Set (Standard)
BS-499606 1 Ring Set (.020?)
27 BS-690975 1 Lock-Piston Pin
28 BS-690229 1 Pin-Piston (Standard)
29 BS-499583 1 Rod-Connecting (Standard)
BS-697253 1 Rod-Connecting (.020?)
32 BS-690976 1 Screw (Connecting Rod)
46  BS-699748 1 S  Camshatft
89 BS-690946 1 /P Plug-Oil
146  BS-690979 1 /P Key-Timing
239  BS-491657S 1 /P Switch-Oil Pressure
250 BS-690957 1 Retainer-Breather
252  BS-690956 1 Collector-Qill
287 BS-691108 1 /P Screw (Dipstick Tube)
415 BS-690283 1 Plug
523 BS-691036 1 Dipstick
524 BS-691032 1 Seal-Dipstick Tube
525 BS-691037 1 Tube-Dipstick
552  BS-690552 1 Bushing-Governor Crank
691 BS-690657 1 Seal-Governor Shaft
710 BS-697474 1 Cover-Qil Filter
718 BS-690959 1 /P Pin-Locating
741  BS-690980 1 Gear-Timing
750 BS-696999 1 Screw (Oil Pump Cover)
842 BS-691031 1 /P Seal-O Ring (Dipstick)
847  BS-499602 1 Dipstick/Tube Assembly
943 BS-690589 1 /P Seal-O Ring (Oil Pump Cover)
965 BS-499613 1 Cover-Oil Pump
1013 BS-231573 1 S  Nipple-Qil Filter
1017  BS-690770 1 Screen-Oil Pump
1019 BS-790094 1 Kit-Label
1024  BS-499054 1 S  Pump-Oill
1027  BS-492932 1 S  Filter-Oill
1035 BS-691042 1 Shaft-Pump
1280 BS-697475 1 Seal-O Ring (Qil Filter Cover)
N/S  01009769P 1 Complete Engine
N/S

BS-692714 \wWww. my‘mov?erﬁ@*t@oé‘om



Page 23 of 34

E,_ )

9§

xuuuuu“n.. _\m ..j |
\“ nvm é _ m,, ﬁi.%
y ___u_..__,-ﬂ. I - ,,
___.__ \f \,éiw =) \in’ f. ./n,u ﬁllnnnzn?, /
.?%ﬁgv ,ﬁs N N
& “w\_ a\ “ me‘ = fﬁ,, iskplib &P A
21 ENDY 3 Am,HH-Hw“,,nwm-...,-,-‘
e .
Aﬁ”,.. ,A,.,z :W\._.uw-? g )
,_.,f”l Iy hhtxmw— St (Y m

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek
Engine Head Group

% 6 ) / h
V= = Sl w”a r&n.ﬁ,..mmmm m mn (© \ﬁ
e w .R;,W g IIH!IMIE-.E&!!! o
hn_mxm‘/ ahnmm/ ﬂm ¥ ﬂwwj _ILHHHG kL .n_“
,/”/ ,,”/ ﬁmvy{,.f.\w ,fmun-uv Ny WP
\ \ Ra3 = ,w
. @ ¢ / )
2% | ~ &C J
N\ mm_ Lid B S
EEmgmE &%
,., \ mmnmmmu_.__mw hﬂwmnnn ,.mwu y mmwv
“mm % V \hw mn”,..un..l m“w.
_Aﬁ x,w\% b y N mm
ST EHES S P
W\ ““x M@”unuwm !ﬂﬂununuwwy “mm._ mm
mmm“\ Qw .r xmmmnn“ﬁu - hz_.w
/ 8N w m n \ mmww Vi 2 w,_.u.
- X A g &
,mm,,*.H__,.f_,.W\UMW--------w AW 8/ /e i
,,/nmuww x\“_\ \ vw A =/ mm ©
B “\\ \ \m\ 1% cﬂuw %ﬁ \m =4 @ cro—xw
® A A 8 @ o 7/ & B
mmrnunnuunm\ mw : 7 x\\e P o
g @5w 77
- 1 .xv Iy
‘m_w,m & \\V /, 7
=..Y, b a m..ww .f m y; .
aw “_._...w 3§ Irk tl__m An”..stni
By | % N
@ « & ~ @ @
mu i) mmw mm,f_,mw. ﬂ_w f...ﬂﬂﬂunnﬁﬁ”unuuuuuﬁy! MV

Es)
P
o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek
Engine Head Group

Page 24 of 34

Ref#  Part Number Qty S/P/F  Description
5 BS-693998 1 S  Head-Cylinder (Cylinder 1)
5A  BS-693999 1 S  Head-Cylinder (Cylinder 2)
7 BS-690962 1 S  Gasket-Cylinder Head
13 BS-690360 1 /P Screw (Cylinder Head)
33  BS-499596 1 Valve-Exhaust
34 BS-697464 1 S  Valve-Intake
35 BS-690963 1 Spring-Valve (Intake)
36 BS-690963 1 Spring-Valve (Exhaust)
42  BS-499586 1 /P Keeper-Valve
45  BS-690977 1 /P Tappet-Valve
50 BS-699801 1 Manifold-Intake
51 BS-690949 1 Gasket-Intake
53 BS-690951 1 Stud (Carburetor)
54  BS-699816 1 Screw (Intake Manifold)
122 BS-699802 1 Spacer-Carburetor
192  BS-690083 1 Adjuster-Rocker Arm
212  BS-699805 1 Link-Throttle
337  759-3336 1 /P Plug-Spark
635 BS-66538S 1 /P Boot-Spark Plug
654 BS-690958 1 /P Nut (Carburetor)
798 BS-697890 1 Screw (Rocker Arm)
868 BS-690968 1 /P Seal-Valve
883 BS-690970 1 /P Gasket-Exhaust
914 BS-691127 1 /P Screw (Rocker Cover)
1022 BS-690971 1 /P Gasket-Rocker Cover
1023  BS-499599 1 Cover-Rocker Arm (Cylinder 1)
1023A  BS-499600 1 Cover-Rocker Arm (Cylinder 2)
1026  BS-690981 1 /P Rod-Push (Steel)
1026A  BS-690982 1 /P Rod-Push (Aluminum)
1029 BS-690972 1 Arm-Rocker
1100 BS-690973 1 /P Pivot-Rocker Arm
N/S  01009769P 1 S  Complete Engine
N/S BS-692714 1 S  Short Block

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

<t 21 Fripie] \ mmm
> =0 /7
© 9 B ,& |
M& & ; o4
Lo B
nn/_.v % \ Wu - memmmEy - mm&wwmf/
& m_m \Toh ) — el 7
g &e T @ —F- T
™ Sl f e . N zwﬁ
%w sy WQW\ mm Wmﬂ \x
" m “ ” ;(hlil]ﬁ‘smmwﬁu.!im 4 w -
*mwm W o mw, Nww% ,mn 5 Mm S e
& N 3 @ i et o
o
@ 5 o
@ N Feo
Ly \m ] o \AW.AMJJ 1]
,mmwﬁ. AT 4 ﬂm mwﬂ xmmw w4
o) ¢ (0,) 0 Qi M%vwmwwm amwmmm )4
- ﬂm_ﬂummm -S4\ A & LN
,ﬁ@_w ALy Ww F ve hd 2 o
e S L o - foe * L
b les 5] @ T\ 2 % w
T ‘ % &
s & W N
wm - xww_,w
"
,AM Ww tm.x\i‘
e 8
m o o Mﬁw
& b
(@G 006
Liv] [ - Y I " e
_ Ug ggvezgs
% i i
< g N
g2 TR v | e
=T (0] AN /LR \ 98 JN
‘N & m» m ". m WMW. / ! M mmmu”Wﬂmmm!fv Wusmgwwg ,W/ Ly e~ . W\ \w f/”
% — .m%/ W.sm ; u I M - \ “W“mmmm.ﬁ.#, MMRM .M.mmmruv - \wﬂ WMA : \ 1
0 £ ot @ M )] [ T ,mmmw wmﬁuw at
D S 7 N g0 B (AR .
o &/ gw Wl o %.,W “ w,“,“m e AN _ 1
55 R ,,,% .mmww% 3 ® A\ AT ) /) N\ S
o) o gy ,.m s B \ K, mﬂm Vo 7 /y - ﬁ,,&fixm :
_|__| c - ffﬁffﬁmwwwn ..f, L mm - v WM I 5y WWWWWWH%NWW
NI L ol P B LN z? h N
4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek
Engine Starter & Flywheel

Page 26 of 34

Ref#  Part Number Qty S/P/F  Description
23  BS-691053 1 Flywheel
73  BS-494439 1 /P Screen-Rotating
74  BS-698425 1 Screw (Rotating Screen)
75 BS-691056 1 Washer (Flywheel)
165 BS-693148 1 Nut (Ring Gear)
188 BS-691003 1 /P Screw (Control Bracket)
209 BS-698071 1 Spring-Governor
211 BS-691019 1 Spring-Governed Idle
213 BS-691021 1 Bracket-Choke Control
216 BS-691022 1 Link-Choke
219 BS-698231 1 S  Gear-Governor
220 BS-690412 1 /P Washer (Governor Gear)
222  BS-698761 1 Bracket-Control
227 BS-691048 1 S Lever-Governor Control
265 BS-691024 1 /P Clamp-Casing
267 BS-94694 1 /P Screw
309 BS-497595 1 /P Motor-Starter
310 BS-690323 1 Bolt (Starter Motor)
311 BS-497608 1 /P Brush Set
332 BS-691059 1 Nut (Flywheel)
404  BS-690442 1 Washer (Governor Crank)
505 BS-691029 1 Nut (Governor Control Lever)
510 BS-696541 1 /P Drive-Starter
513 BS-692024 1 /P Clutch-Drive
544  BS-692034 1 /P Armature-Starter
552  BS-690552 1 Bushing-Governor Crank
552A  BS-690553 1 Bushing-Governor Crank
562 BS-690311 1 Bolt (Governor Control Lever)
579 BS-691029 1 Nut (Starter Cable)
615 BS-698290 1 /P Shaft-Governor Retainer
616 BS-691045 1 Crank-Governor
668 BS-691215 1 Spacer
691 BS-690657 1 Seal-Governor Shaft
695 BS-693149 1 Screw (Ring Gear)
697 BS-690372 1 S  Screw (Drive Cap)
726  BS-499612 1 Gear-Ring
742  BS-690328 1 /P Retainer-E Ring
783  BS-693058 1 S  Gear-Pinion
797 BS-693167 1 Nut (Brush Retainer)
801 BS-691283 1 Cap-Drive
802 BS-691286 1 /P Cap-End
803 BS-693757 1 Housing-Starter
1005 BS-499603 1 Fan-Flywheel
1051 BS-691265 1 /P Ring-Retaining
1070 BS-691058 1 Screw (Flywheel Fan)
1090 BS-691293 1 /P Retainer-Brush
N/S  01009769P 1 S  Complete Engine
N/S  BS-692714 1 S  Short Block

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 34

(o)
\\\
\ .
ey (o0
\ e /.i\\
T
\
7
/
/ /
\ v
JAP U o W 4
—— ! o v w)
e ..D/v / /
(N \\ |
- T/ e e e -§- ——3
— @\ \ \. \ x
o~ VA
e // / \; \
A <t / / i
N’ ; / . \ \
S
\\// TN e
A/} ) A/mw\v A/3\ )

Z-Force 48 B&S Intek
Frame Assembly

t

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek

Frame Assembly

Page 28 of 34

Ref#  Part Number Qty S/P/F  Description
1 00012166 1 Hex Nut, 5/16-18
2 00011438 1 Hex Cap Screw, 3/8-16 x 1-1/2
3 00013116 1 Hex Cap Screw, 5/16-18 x 1-1/4
4 00006168 1 Flat Washer, 3/8 zinc
5 00022560 1 Hex Nut, 3/8-16 Flange Lock
6 00027279 1 S Nylock Nut, 7/16-14
7 00030782 1 S  Flat Idler Pully w/ adaptor
8 00060078 1 /P Grease Fitting, 1/4-28 x 3/16
9 01000505 1 S  Shoulder Bolt
10 01002874 1 Extension Spring, .865 OD x 4.68 Ig
11 01003269 1 Flat Washer, 7/16 ID x 1.75 OD
12 01003563 8 U-Nut, 5/16-18
13 01008480 1 S  Frame Assembly Weldment
14 01008399 1 Idler Arm Assembly
15 01008764 8 Hex Washer Screw 5/16-18 x .750
16 01000635 1 S  Nut, 5/16-18, Hexflange Lock
17 01006528 1 Abrasive Foot Pad
18 01008539 5 S U-Nut, 1/4-20

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 34

Z-Force 48 B&S Intek

Front Caster & Tire Assembly 48"

N e
[ S T
S T T
e

- =%
TN k
O
N

-

A <t

N

B> o)
e - A \@ @
S /

- A

S
2

[N/ /)
Iy

I M=

I

e e
ARSI

AT
s WY

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek
Front Caster & Tire Assembly 48"

Page 30 of 34

Ref#  Part Number Qty S/P/F  Description
1 00012157 2 S  Lock Washer, 3/8 Zinc
2 01000368 2 S  Hex Cap Screw, 3/8-16 x .88
3 00012187 8 Lug Nut, 1/2-20
4 00023822 3 Washer Special
5 00060078 2 /P Grease Fitting, 1/4-28 x 3/16
6 01000678 1 S NutJam, 1.0-14, Nylon Insert
7 01000745 2 S  Hex Cap Screw, 1/2-20 x 5.50
8 00023287 2 Nut, 1/2-20, Center Lock
9 01006309 1 /P Hex Cap Screw, 1-14 x 5.0
10 01009828 2 Wheel Assembly, 18 x 9.5
11 01008405 1 Front Axle Assembly
12 634-3163 2 /P Front Wheel Assembly
12 741-3069 1 Bearing, Flange Not Shown
12 741-3070 1 S  Bearing, Roller Not Shown
13 01008550 2 Castor Wheel Mounting Bracket
14  731-0374 6 S  Flange Bearing, 1.0 ID
15 01009253 2 Flat Washer, .390 x 1.5 x .134
16 00023649 4 S  Spacer, .790 ID x .347 Lg
17  750-3197A 2 /P Wheel Spacer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

(3 Hv,
— A/é v
o I
- \
™ \
) N\
o Rl
S L N
ol

WWW.mymowerparts.com

k:
\
N
)
(&
(o0f
I
w ) s
¢ //.\\"/N,///
..D.l-v \)‘NWW ///
m i
7p] _ . )
3 / \ ?Hmmwmw U@%M A@ ~ \,Z/_
m > W ; Y .,&
o0 2 // / 4 / / N
S WO N N\ e
Q @ ISR,
O 0n PR RN N \ e
= T Y \ \ N (e
o A G / /, /H.‘\v
= =D
N O N8
-
N



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek Page 32 of 34
Lift Assembly
Ref#  Part Number Qty S/P/F  Description
1 00012382 2 Hex Cap Screw, 5/16-18 x 1-1/2
2 00022547 2 Nut, 5/16-18, Center Lock
3 00022560 4 Nut, 3/8-16, Hex Flange Lock
4 00012166 2 Hex Nut, 5/16-18
5 01008620 12 Self Tapping Screw, 5/16-18 x 3/4
6 00060018 2 Cotter Pin, 3/16 x 1-1
7 01008139 1 /P Deck Lift Handle
8 01008140 1 S  Deck Lift Spring, Left Hand
9 01008141 1 S  Deck Lift Spring, Right Hand
10 01008477 2 S  Lift Hub Assembly
11 01008459 1 Lift Shaft Assembly
12 01008494 2 Handle Lift Arm
13 01008175 1 S Lift Handle Rod
14 01008176 1 S  Lift Rod Index
15 01008467 1 S  Upper Link Lift Assembly, Left Hand
16 01008183 1 S  Lower Lift Bracket, Left Hand
17 01008186 1 S  Link Lift PLate, Right Hand
18 01008187 2 S  Cap Lift Push Nut
19 01008382 2 /P Front Lift Rod
20 01008188 1 Lift Index Weldment, Left Hand
21 01008189 1 Lift Index Weldment, Right Hand
22 01008465 2 Rear Lift Arm
23 01008557 1 S  Front Lift Rod
24 01008573 2 S  Lift Spring
25 01008638 2 Front Lift Bracket (44" & 48")
01009712 2 Front Lift Bracket (42")
26 00035632 4 S Jam Nut, 5/8-11
27 01008658 2 Jam Nut, 1/2-20
28  738-3151 4 Shoulder Screw, 3/8-16, .56 x .27

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 33 of 34

Z-Force 48 B&S Intek
Steering Assembly

(a0
L=
ST -
y N
/ \maﬂ_ v
, Ve P
rd A\.)/
e
- Vel
- \\\\/J.\ -
=g N
o T { oo )
= - N’
ot — \“//
S g v} J
. _@/VA-\\\\ N’
5% Py
)
WL
. L)
N
\\H,//A\\//v
]
RGN
™ /f\\/
o~ AN
r/\N \
\ \,

// AN \
M_ ’ “Wv

S mql.\\

WWW.mymowerparts.com

.\M//.
\ ///
\\\\\A e~
P i \\)////\.
; =R
L A """ */ P
SR S
= AR NN N D
v e e M R hN @ e .Lr\
,,F N - \\ nvav 5 / \ /z/{////ﬂ \/H/\\
CooER /5 LI U N
CA - / / N J
\4@@, = e a; / / \ \ " \/,//\\

/ — i} VNS
' \ / / r,/ / / /\\//
/ I
o~ \\ ™, / \ ", i
5 N Y N
—_ v //0 V VAN 5, N
/f " /\\\ 7 . // [P
~ \ / / /HL \;
VAR o
/ 7 A/ ”H”\
Ry kN // —
7 I % N\
P /. / \
/ B / N
. N O
S / An v
O\ S
/V,



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 48 B&S Intek

Steering Assembly

Page 34 of 34

Ref#  Part Number Qty S/P/F  Description
1 00006129 2 Hex Cap Screw, 5/16-18 x 1-3/4
2 00012165 13 Nut, 5/16-18, Nylock
3 01000635 4 S Nut, 5/16-18, Lock
4 00012167 4 S  Hex Nut, 5/16-24
5 00012179 4 Hex Cap Screw, 5/16-18 x 3/4
6 01008600 2 Capscrew, 5/16-18 x 1.50, Socket Head
7 00013092 9 Hex Cap Screw, 5/16-18 x 1.0
8 00014081 2 S Nut, 1/4-28, SS, Nylon Insert
9 00071691 2 Control Rod Spacer
10 01001919 2 Shoulder Screw, 1/4-28
11 00003107 4 Cotter Pin, .125 Dia. x 1.0
12 01008433 2 S  Steering Input Shaft Assembly
13 01008149 4 S  Steering Link Rod
14 01008432 1 S  Bellcrank Steering Shaft Assembly
15 01008840 1 /P Steering Bellcrank Assembly Left Hand
16 01008841 1 /P Steering Bellcrank Assembly Right Hand
17 01008425 1 Steering Handle Assembly Left Hand
18 01008426 1 Steering Handle Assembly Right Hand
19 01008165 2 S  Steering Pivot Bracket
20 01008410 4 S Rod End, 5/16, Right Hand
21 01008551 4 S Rod End, 5/16, Left Hand
22 01008552 2 S Lap Bar Grip
23 01008458 2 Pivot Bracket Weldment
24 01008576 4 S  Hex Nut, 5/16-24, Left Hand
25  736-0287 6 S  Flat Washer, .793 ID x 1.24 OD x .060
26  741-0598 4 S Hex Flange Bearing, .752 ID

WWW.mymowerparts.com



